GNHA Christine's Dispensary

Bir Hospital, Kathmandu, Nepal

Most commonly used drugs in Dispensary



ACHTUNG: Leider stehen die als "most required" markierten wichtigsten und am meisten nachgefragten Medikamente ganz am Ende der Liste !!!



S.No�Particulars�Unit�Remarks��1.	�Amikacine 250mg�Injection���2.	�Amoxycillin �Syrup���3.	�Amoxycillin 500 mg.�Cap./ Tab.���4.	�Ampicilline+ Cloxacillin �Cap./ Tab.���5.	�Ampicilline+ Cloxacillin �Injection���6.	�Azithromycine 250mg�Cap./ Tab.���7.	�Azithromycine �Syrup���8.	�Benzathin Penicillin 12 lac�Injection���9.	�Benzyl Penicillin 10 lac IU�Injection���10.	�Cefaclor 250 mg�Cap./ Tab.���11.	�Cefadroxil 500mg�Cap./ Tab.���12.	�Cefazolin 500mg, 1g. �Injection���13.	�Cefotaxime 1g.�Injection���14.	�Cefuroxime 250mg�Cap./ Tab.���15.	�Cefuroxime 500mg / 1g.�Injection���16.	�Cephalexine �Syrup���17.	�Cephalexine 250 / 500mg�Cap./ Tab.���18.	�Chloramphenicol 1g�Injection���19.	�Ciprofloxacine 500 mg.�Injection���20.	�Ciprofloxacine 500 mg.�Tablet���21.	�Clarithromycine 500mg�Cap./ Tab.���22.	�Clindamycine 300mg�Capsule���23.	�Cloxacillin 250 mg.�Cap./ Tab.���24.	�Cloxacillin 250 mg.�Injection���25.	�Co-trimoxazole�Syrup���26.	�Co-trimoxazole�Tablet���27.	�Doxycycline 100mg�Capsule���28.	�Erythromycine �Syrup���29.	�Erythromycine 500 mg.�Tablets���30.	�Flucloxacillin 500mg �Cap./ Tab.���31.	�Flucloxacillin 500mg �Injection���32.	�Furadantine 100 mg.�Tablet���33.	�Gentamicin 80 mg�Injection���34.	�Norfloxacine 400 mg.�Tablets���35.	�Ofloxacine 200mg �Injection���36.	�Ofloxacine 200mg �Tablet���37.	�Penicillin-V�Tablet���38.	�Roxithromycin 150/300mg�Tablet���������Analgesics/ Antiinflamatory / Antipyretic��1.	�Paracetamol+ Ibuprofen�Tablets���2.	�Codein sulphate�Tablet���3.	�Codein+paracetamol(Codomolindon)�Tablet���4.	�Darvocet�Tablet���5.	�Diclofenac �Tablet���6.	�Diclofenac �Suppository���7.	�Diclofenac sod. �Injection���8.	�Ibuprofen 400 mg.�Tablet���9.	�Indomethacin 25 mg�Capsule���10.	�Indomethacin 25 mg�Suppository���11.	�Ketorolac�Tablet���12.	�Ketorolac�Injection���13.	�Naproxen�Tablet���14.	�Nimesulid �Tablets���15.	�Nimesulid �Syrup���16.	�Paracetamol�Tablets���17.	�Paracetamol�Syrup���18.	�Paracetamol �Injection���19.	�Pentazocine 30 mg (pentazocine)�Tablet���20.	�Pentazocine �Injection���21.	�Piroxicam 20mg�Tablet���22.	�Serrepditase 10 / 20mg�Tablet���23.	�Tramadol Hcl 50 /100mg�Tablet���24.	�Tramadol Hcl �Injection���25.	�Trypsin and Chymotrypsin�Tablet���26.	�����27.	�����������Stomach (Antidiarrhoeal/ Antiamoebiasis/ H2 blockers)��1.	�Antacids (…………………………..)�Suspension���2.	�Cisapride 10mg�Tablet���3.	�Diloxanide furoate 500mg+Metronidazole 400 mg.�Tablet���4.	�Domperidone 10 mg.�Tablet���5.	�Famotidine 20 mg.�Tablet���6.	�Lomotil�Tablet���7.	�Loperamide 2mg�Tablet���8.	�Metoclopramide 10 mg.�Tablet���9.	�Metoclopramide �Injection���10.	�Metronidazole 400 mg.�Tablet���11.	�Omeprazole 20mg�Capsule���12.	�Ranitidine 150 mg.�Tablet���13.	�Ranitidine 2 ml.�Injection���14.	�Sucralfate 1g.�Tablet���15.	�Tinidazole 1 g.�Tablet���16.�Practin 200 ml(Cyproheptadine)�Syr.����Antispasmodic����1.	�Hyosine-N-Bromide 10 mg. (Buscopan)�Tablet �



��2.	�Hyosine-N-Bromide 10 mg. (Buscopan)�Injection���3.	�Meftal Spas�Tablet���4.	�Spasmindon�Tablet ���5.	�Epidosin�Tablet���6.	�Dicyclomine Hcl �Tablet��������������Digestive Enzyme/ Appetite stimulant��1.	�Cyproheptadine�Syrup���2.	�Cyproheptadine�Tablet���3.	�Digestive Enzymes (Festal) �Tablet���4.	�Digestive Enzymes (Unienzyme)�Syrup���������I. V. Fluids����1.	�5% Dextrose Saline 500 ml.�Injection���2.	�Amino-acids (Hermin / Alamin)�Injection���3.	�Compd. Sodium lactate 500 ml.�Injection���4.	�Dextrose Saline 500 ml.�Injection�.��5.	�10% Dextrose 540 ml�Injection���6.	�Normal Saline 540 ml�Injection���7.	�Haemodialysis Fluid �Injection���8.	�Human Albumin�Injection���9.	�Intralipid�Injection���10.	�Metronidazole 100 ml.�Injection���11.	�Haemaccel�Injection���������Vitamines/ Iron/ Calcium����1.	�Ardiron (Iron)�Tablet���2.	�Besix B6�Tablet���3.	�Calcium Carbonate/ Gluconate 500 mg.�Tablet���4.	�Folic Acid 5mg�Tablet���5.	�Multivitamine�Tablet���6.	�Rocaltrol 0.25 mg.�Tablet���7.	�Vit B1 B6 B12 (Neurobion 3 ml)�Injection���8.	�Vit B1 B6 B12 (Neurobion 3 ml)�Tablet���9.	�Vitamine B-complex �Injection���10.	�Vitamine B-complex �Syrup. ���11.	�Vitamine B-complex �Cap./ Tab.���12.	�Vitamine C�Tablet���13.	�Vitamine C�Injection���14.	�Vitamine E�Capsule���15.	�Vitamin A+E�Tab���16.	�Vitamin K1�Injection�������Antiallergic/ Antihistaminicitamines��1.	�Chlorpheniramine Maleate 4 mg.�Tablet���2.	�Astemizole 10 mg.�Tablet���3.	�Terfenadine 60 mg. �Tablet���4.	�Cetirizine 10mg�Tablet�������Cough Syr/ Cough Expect and Suppresent��1.	�Acetylcysteine 200mg�Tablet���2.	�Acetylcysteine 600mg�Tablet���3.	�Bromhexin  �Tablet���4.	�Deletus-D �Syrup���5.	�Dilosyn 100 ml.�Syrup���6.	�Mucodyne�Syrup���7.	�Phencodin 60 ml�Syrup���8.	�Ventorlin Expectroant�Syrup���9.	�Viscodyne�Syrup���10.	�Zeet Expectorant 100 ml�Syrup���11.	������Corticosteroids����1.	�Beclomethasone�Dosier Spray���2.	�Beclomethasone�Inh. Solution���3.	�Budesonide �Inh. Solution���4.	�Budesonide �Dosier Spray���5.	�Dexamethasone 0.5mg �Tablet���6.	�Dexamethasone 8mg�Injection���7.	�Hydrocortisone succinate 100 mg.�Injection���8.	�Prednisolone 5/ 10/ 20 mg.�Tablet���10.�Triamcinolone�Injection���









�



Antipakinsonism����1.	�Amantadin�Tablet���2.	�Pacitane 2mg (Trihexyphenidyl)

�Tablet���3.	�Levodopa/carbodopa�Tablet���������Cardiovascular System����1.	�Acetylsalicylic Acid 50/ 100mg�Tablet���2.	�Amilorid+Frusemid (Amifru 40)�Tablet���3.	�Amlodipine 5 mg�Tablet���4.	�Atenolol 50 mg.�Tablet���5.	�Captopril 12.5/25/50mg�Tablet���6.	�Digoxin 0.25 mg.�Tablet���7.	�Diltiazem 60 / 90 mg�Tablet���8.	�Dobutamin�Injection���9.	�Dopamin�Injection���10.	�Enalapril 2.5/ 5 mg�Tablet���11.	�Frusemide �Injection���12.	�Frusemide (tab. 40 mg)�Tablet���13.	�Gemfibrozil 500mg�Tablet���14.	�Isosorbidmononitrite 10 /20mg�Tablet���15.	�Lisinopril 5/ 10mg�Tablet���16.	�Losartan 25mg�Tablet���17.	�Metoprolol�Tablet���18.	�Nifedipin 10/ 20/ 30mg�Tablet���19.	�Nitroglycerine�Tablet ���20.	�Nor-Epinephrine�Injection���21.	�Propanolol�Tablet���22.	�Propanolol�Injection���23.	�Simvastatine 20mg�Tablet���24.	�Spironolactone 100 mg.�Tablet���25.	�Spironolactone50+Frusemid 20 (Lasilactone)�Tablet ���26.	�Streptokainase�Injection.���27.	�Verapamil (tab 40/ 80mg)�Tablet ���28.	�Verapamil 5mg�Injection���29.	�Isosorbide Dinitrate 5/ 10 /20mg�Tablet ���30.�Clonidin Hcl 150 mg�Tab���������Antiepileptic����1.	�Carbamazepin 200mg�Tablet���2.	�Carbamazepin 400mg �Tablet���3.	�Paraldehyde�Injection���4.	�Phenobarbitone�Tablet ���5.	�Phenobarbitone�Injection���6.	�Phenytoin�Tablet���7.	�Phenytoin�Injection���8.	�Sodium Valporate�Tablet���������Diabetic����1.	�Glibenclamide 5 mg.�Tablet���2.	�Gliclazid 5mg�Tablet���3.	�Glipzide 5 mg.�Tablet���4.	�Human Insulin�Injection���5.	�Insuline Isophane 10 ml.�Injection���6.	�Insuline soluble 10 ml.�Injection���7.	�Metoformin 500 /850mg�Tablet���8.�Insulin Mixtard�Injection����Respiratory����1.	�Aminophylline 10 ml.�Injection���2.	�Aminophylline �Tablet���3.	�Deriphylline 2ml�Injection���4.	�Isoprenaline sulphate�Injection���5.	�Salbutamol 2/ 4mg.�Tablet���6.	�Sod. Cromoglycate�Tablet���7.	�Terbutalin sulphate�Injection���8.	�Terbutalin sulphate�Tablet���9.	�Theophylline 200/ 300 mg.�Cap / Tab���10.�Deriphyllin 150 / 300mg�Tablet���������Antihelmenthic����1.	�Albendazole 10ml�Suspension���2.	�Diethylcarbamazine 100mg�Tablet���3.	�Mebendazole 100mg.�Tablet���4.	�Niclosamid o,5g�Tablet���5.	�Praziquantel 0.5g�Tablet���6.	�Pyrantel Pamote�Suspension���7.	�Pyrantel Pamote�Tablet���8.�Albendazole 400 mg.�Tablet����Anti TB����1.	�Ak 4/ Cox 4�Capsule���2.	�Ethambutol 400/  600/  800 mg.�Tablet���3.	�Isoniazid 300 mg.�Tablet���4.	�Pyrazinamide 750 mg.�Tablet���5.	������Anxiolytic����1.	�Alprazolam 0,25mg�Tablet���2.	�Amitryptaline 25/75/ 100mg�Tablet���3.	�Diazepam 10 mg., 2ml.�Injection���4.	�Diazepam 2/ 5/ 10mg�Tablet���5.	�Fluoxitine 20mg�Tablet���6.	�Lorazepam 1/ 2mg�Tablet���������Anaesthesia����1.	�Bupivacain�Injection���2.	�Ketamin�Injection���3.	�Neostigmin�Injection���4.	�Pavulon�Injection���5.	�Thiopental�Injection���������Laxatiuve����1.�Bisacodyl (Dulcolax)�Tablet���2.�Cremaffin white/ Pink�Suspension���3.�Isapgol husk (Naturolax)�Powder���4.�Kanormal�Granule���������Gout����1.	�Allopurinol�Tablet���2.	�Colchine�Tablet���3.	������Muscle Relaxants / Antispastic���1.	�Baclofen 20mg�Tablet���2.	�Chlormezanon�Tablet���������Hemostatic����1.	�Clauden�Injection���2.	�Sandostatin�Injection���3.	�Streptochrome�Injection���4.	�Tranexamic acid�Injection���������Anti-coagulants / Antagonist����1.	�Heparin�Injection���2.	�Phytomendadion 10mg�Inj./ Tab.���3.	�Protamin Sulphate�Injection���4.	�Warfarin�Tablet���������Antodotes����1.	�Atropin 1ml.�Injection���2.	�Pralidoxime (Pam)�Injection���





�Radiological Dye����1.	�Omnipaque�Injection���2.	�Ultravist�Injection���3.	�Urograffin 60%�Injection���4.	�Urograffin 76%�Injection���5.	�Urovision�Injection�������Topical use (ointment/ lotion/ spray/ Pawder)��1.	�Beclomethasone�Cream ���2.	�Benzydamin (Tantum) �Cream ���3.	�Benzyl benzoate�Lotion���4.	�Clobetasol�Cream ���5.	�Clobetasol and Gentamycine�Cream ���6.	�Clotrimazole�Cream ���7.	�Voltaren  Emulgel�Cream ���8.	�Dexamethasone �Cream ���9.	�Diclofenac 30 g.�Cream ���10.	�Framycetin�Cream ���11.	�Gentamycine cream�Cream ���12.	�Heparin natrium (Thrombophob)�Cream ���13.	�Hydrocortisone �Cream ���14.	�Ketokenazole�Cream ���15.	�Miconazole�Cream ���16.	�Neomycine & Bacitracine�Cream ���17.	�Polyvidone Iodine (Betadine)�Cream ���18.	�Providone Iod.(Betadine sol.)100 ml.�Cream ���19.	�Silver Sulphadiazine 1%�Cream ��������������Miscellaneous����1.	�Acitrasol 120 ml.�Syrup���2.	�Azathioprine�Tablet���3.	�Miconazole�Tablet���4.	�Potassium chloride�Syrup���5.	�Potassium chloride�Injection���6.	�Sod. Bicarbonate�Injection���7.	�Manitol 20% 350ml�Injection���8.	�Cyclosporine�Drop/ caps���9.	�Neo-marcazole 5/ 10mg�Tablets���10.	�Lipoidol�Injection��������1.	�Surgical Goods����2.	�3 Way Connection��Most required��3.	�Bactigrass/ Fucidine/ Betaisodona dressing pads��Most required��4.	�Butterfly Needle G19��Most required��5.	�Butterfly Needle G21��Most required��6.	�Cavafix��Most required��7.	�Chest drain set��Most required��8.	�Chromic Catgut 2/0��Most required��9.	�Chromic Catgut 3/0��Most required��10.	�Colostomy bags��Most required��11.	�Cotton bandages��Most required��12.	�Crepe bandage��Most required��13.	�Cystofix��Most required��14.	�Disposable Syring 2.5 ml��Most required��15.	�Disposable Syring 20 ml��Most required��16.	�Disposable Syring 5 ml��Most required��17.	�Elastoplast��Most required��18.	�Foley's Catheter (2 way ) ch 16��Most required��19.	�Foley's Catheter (2 way ) ch 18��Most required��20.	�Foley's Catheter (2 way) ch 14, ��Most required��21.	�Foley's Catheter (3 way) ch 16����22.	�Foley's Catheter (3 way) ch 18����23.	�Prolene no 1��Most required��24.	�Foley's Catheter (3 way) ch 21����25.	�Gloves����26.	�I V Set��Most required��27.	�I. V.  Canula  G 16��Most required��28.	�I. V.  Canula  G 18��Most required��29.	�I. V.  Canula  G 20��Most required��30.	�Kidney Biopsy Needle��Most required��31.	�PDS no  2/0��Most required��32.	�PDS no  3/0 ��Most required��33.	�PDS no  5/0��Most required��34.	�PDS no 1��Most required��35.	�Plaster of  Paris 4“ ��Most required��36.	�Plaster of Paris 6“��Most required��37.	�Prolene no  2/0      ��Most required��38.	�Prolene no 1��Most required��39.	�Prolene no 1, ��Most required��40.	�Prolene no 2/0��Most required��41.	�Prolene no 3/0��Most required��42.	�Prolene no 3/0��Most required��43.	�Prolene no 4/0��Most required��44.	�Prolene no 5/0����45.	�Prolene no 5/0����46.	�Sengstaken tube/ Blackmers tube����47.	�Silk Thread (ass. Size)��Most required��48.	�Sofra Tulle��Most required��49.	�Sterile Gause��Most required��50.	�Surgical blade no 10��Most required��51.	�Surgical blade no. 15��Most required��52.	�Prolene no 1��Most required��53.	�Uro bags��Most required��54.	�Vaccum bottle��Most required��55.	�Vicryl no 1��Most required��56.	�Vicryl no 2/0��Most required��57.	�Vicryl no 3/0��Most required��58.	�Vicryl no 4/0��Most required��59.	�Vicryl no 5/0��Most required��60.	�Artificial Hollo fiber dialyzer with a/v tubing��Most required��61.	�Surgicil��Most required��
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